
PARTS LIST

CONTENTS

MD6126

1. MAIN BODY ..................................................................1 ~ 2
2. FAN CASE.......................................................................3 ~ 6
3. ENGINE (CYLINDER, CRANKCASE) .......................7 ~ 10
4. ENGINE (CARBURETOR, MUFFLER)......................11 ~ 14
5. ACCESSORIES ............................................................15 ~ 16
6. MIST NOZZLE..............................................................17 ~ 18
7. OPTIONAL  PARTS (DUSTER ATTACHMENT) ......19 ~ 20

P/N 522780

2009. 05.



- 1 -

1.	MD6126
	 MAIN BODY

Fig.3.4

Fig.4

2

3

4
5

29

30

31

32

33

34

35

36
37

38

39

40 41 42

31

36

6

7

8

9

10

11

12

13
14 15

16

17

18
19

20

21
22

23

24

25

43

10

17

A

A

27

28

26

45

44



	 Ref. No.	 Part No.	 Part Name	 Q'ty	 Remarks

- 2 -

1-1	 352712	 MD6126	 1		
1-2	 122902	 Engine	 1	 TE059M-AG24	
1-3	 092544	 Bolt	 6	 M6x30	
1-4	 117012	 Throttle Wire	 1		
1-5	 069502	 Vinyl Pipe	 1	 7x9x130L	

1-6	 120648	 Chemical Tank Ass'y	 1	 Incl.7-23	
1-7	 120649	 Chemical Tank	 1	 26L	
1-8	 107302	 Spacer	 1		
1-9	 106201	 Packing	 1		
1-10	 106237	 Bracket	 2		

1-11	 089758	 Screw	 4	 M6x35x25	
1-12	 081242	 Nut	 4	 M6	
1-13	 106239	 Hook	 2		
1-14	 087970	 Screw	 4	 M5x14	
1-15	 107303	 Joint Pipe	 1		

1-16	 101063	 Joint Nut	 1		
1-17	 101062	 Packing	 2	 16.5x27xt2.5	
1-18	 025863	 Pipe Holder	 1		
1-19	 100622	 Rubber Tube	 1	 7x11x380L	
1-20	 107237	 Rubber Tube	 1		

1-21	 108629	 Packing	 1		
1-22	 109149	 Hose Joint	 1		
1-23	 108627	 Cap, Hose Joint	 1		
1-24	 101834	 Cover	 1		
1-25	 022410	 Strainer	 1		

1-26	 092206	 Cap, Chemical Tank	 1	 Incl.27,28	
1-27	 103194	 Packing	 1		
1-28	 101915	 Inner Cap	 1		
1-29	 120152	 Fuel Tank	 1		
1-30	 125638	 Vinyl Pipe	 1		

1-31	 043832	 Hose Band	 2		
1-32	 125561	 Screw	 2	 M5x14	
1-33	 117929	 Frame	 1		
1-34	 122946	 Buffer	 2		
1-35	 122949	 Buffer	 2		

1-36	 127228	 Nut	 4	 M6	
1-37	 107482	 Cushion Pad	 1		
1-38	 100749	 Fastener	 4	 #7	
1-39	 120624	 Knapsack Band Ass'y	 1		
1-40	 127221	 Screw	 2	 M6x16	

1-41	 127224	 Washer	 2	 6x23xt1.6	
1-42	 127237	 Nut	 2	 M6	
1-43	 129171	 Label	 1	 MD6126	
1-44	 266959	 Label	 1	 Caution	
1-45	 123954	 Label	 1		



2.	MD6126
	 FAN CASE

- 3 -

28

55

56

57

5

4

19

53

16

10

17

11

12

13
15

18

14

52

2

54

3

50

44

45

8
7

6
9

35 34
41

36

38
37

21

27

30
3139

40

48

4726

24

22

33
32

29

1

20

25

42

43

46

49

51

23



	 Ref. No.	 Part No.	 Part Name	 Q'ty	 Remarks

- 4 -

2-1	 109051	 Clamp	 1		
2-2	 089806	 Screw	 1	 M5x10	
2-3	 117902	 Fan Case (E)	 1		
2-4	 117903	 Fan Case (S)	 1		
2-5	 089538	 Tapping Screw	 13	 M5x25	

2-6	 128217	 Washer	 1		
2-7	 128212	 Washer	 1	 8.5x30xT2.3	
2-8	 128213	 Bolt	 1	 M8x25	
2-9	 126990	 Nut	 1	 M8	
2-10	 107741	 Elbow Pipe	 1		

2-11	 119416	 Reinforced Plate	 1		
2-12	 100293	 Earth Code	 1		
2-13	 101608	 Clamp	 1		
2-14	 119417	 Screw	 1		
2-15	 081241	 Nut	 1	 M6	

2-16	 018236	 O-Ring	 1	 V85	
2-17	 100238	 Rubber Joint	 1		
2-18	 101252	 Earth 	 1		
2-19	 117020	 Fan	 1		
2-20	 118248	 Plate	 1		

2-21	 124997	 Bolt	 3	 M6x30	
2-22	 116541	 Lever Ass'y	 1	 Incl.23-42	
2-23	 116521	 Dial Plate	 1		
2-24	 128214	 Plate	 1		
2-25	 128195	 Screw	 1	 M4x8	

2-26	 110645	 Dial Plate	 1		
2-27	 086062	 Tapping Screw	 2	 M5x14	
2-28	 111232	 Stopper	 1		
2-29	 127848	 Pin	 1	 4.5x38.2L	
2-30	 111233	 Plate	 1		

2-31	 103774	 Spring	 1		
2-32	 026368	 E-Ring	 1		
2-33	 110648	 Throttle Lever	 1		
2-34	 110650	 Collar	 1		
2-35	 082690	 Tapping Screw	 1	 M4x14	

2-36	 111922	 Washer	 1		
2-37	 081457	 Screw	 1	 M6x25	
2-38	 111156	 Wave Washer	 1	 WW-16	
2-39	 013512	 Washer	 1	 6.5x25xt2.3	
2-40	 100234	 Nut	 1	 M6	

2-41	 127218	 Nut	 1	 M6	
2-42	 110730	 Cap	 1		
2-43	 110729	 Cap	 1		
2-44	 117043	 Shutter Lever Ass'y	 1		
2-45	 109606	 Male Universal Joint	 1		



- 5 -

2.MD6126
	 FAN CASE

28

55

56

57

5

4

19

53

16

10

17

11

12

13
15

18

14

52

2

54

3

50

44

45

8
7

6
9

35 34
41

36

38
37

21

27

30
3139

40

48

4726

24

22

33
32

29

1

20

25

42

43

46

49

51

23



	 Ref. No.	 Part No.	 Part Name	 Q'ty	 Remarks

- 6 -

2-46	 126756	 Nut	 1	 M6	
2-47	 100632	 Knob	 1		
2-48	 100633	 Snap	 1		
2-49	 100726	 Cap	 1		
2-50	 122944	 Lever Stopper	 1		

2-51	 122945	 Screw	 4	 M5x14	
2-52	 122232	 Discharge Port Ass'y	 1	 Incl.53	
2-53	 108016	 Packing	 1		
2-54	 117712	 Cresent (R)	 1		
2-55	 089041	 Bolt	 4	 M6x16	

2-56	 104309	 Nut	 4	 M6	
2-57	 117713	 Cresent (L)	 1		



3.	MD6126
	 ENGINE (CYLINDER, CRANKCASE)

- 7 -

522748-03

31
30

36

7
8

3

6

12

20
14

16

15
20

18

17

7
8

5

13
10

11

35

29

34

37

2

9

4

21

22

25

33

27 28

24
32

23

19

26

41

55

43

38

46
47

42

49

45

39

48

50

51

44

52

53

54

40

55

B

B

A

A



	 Ref. No.	 Part No.	 Part Name	 Q'ty	 Remarks

- 8 -

3-1	 122902	 Engine	 1	 TE059M-AG24	
3-2	 627495	 Cylinder	 1		  11005-2134
3-3	 998401	 Gasket	 1	                     	 11009-2495
3-4	 627496	 Gasket	 1	                     	 11060-2374
3-5	 998400	 Crankcase	 1	                     	 14002-2225

3-6	 644845	 Crankcase	 1	                     	 14080-2054
3-7	 620248	 Ball Bearing	 2		  92045-2055
3-8	 071335	 Oil Seal	 2		  92049-2077
3-9	 597284	 Bolt	 4		  92150-2294
3-10	 944619	 Screw	 1	                     	 214B0608

3-11	 599880	 Screw	 4		  223B0630
3-12	 943349	 Dowel Pin	 2	                     	 551A0610
3-13	 943893	 Gasket	 1	                     	 751Q0600
3-14	 627497	 Piston	 1	                     	 13001-2144
3-15	 944769	 Piston Pin	 1	                     	 13002-2067

3-16	 627498	 Piston Ring Set	 1	                     	 13008-6054
3-17	 407256	 Crankshaft Ass'y	 1	 Incl.18	 49119-6209
3-18	 407255	 Bearing-Small End	 1		  13033-2061
3-19	 573120	 Shim	 1	 t=0.20              	92025-2092
3-19	 573121	 Shim	 1	 t=0.40              	92025-2093

3-19	 573122	 Shim	 1	 t=0.60              	92025-2094
3-19	 573119	 Shim	 1	 t=0.10              	92025-2107
3-20	 943307	 Snap Ring	 2		  92033-2058
3-21	 591320	 Shroud, Engine	 1		  49089-2225
3-22	 620249	 Shroud, Engine	 1		  49089-2448

3-23	 580184	 Screw	 1		  92009-2285
3-24	 627549	 Bolt	 2	 M6x12	 92151-2059
3-25	 998412	 Cover	 1	                     	 14025-2110
3-26	 998407	 Flywheel	 1	                     	 21050-2262
3-27	 591532	 Spark Plug Cap	 1		  21130-2056

3-28	 591533	 Terminal	 1		  21169-2051
3-29	 407257	 Ignition Coil Ass'y	 1		  21171-2217
3-30	 943924	 Washer	 1	                     	 92022-2147
3-31	 998409	 Key	 1	                     	 92038-2078
3-32	 998411	 Tube	 1	 6x7.4x300L	 92059-2233

3-33	 597292	 Spark Plug	 1	 BPM7A(NGK), Solid	 92070-2102
3-34	 597293	 Grommet	 1		  92071-2077
3-35	 943457	 Bolt	 2	                     	 180B0520
3-36	 998410	 Nut	 1	                     	 314R1000
3-37	 407258	 Throttle Cable	 1		  54012-2635

3-38	 998413	 Recoil Starter	 1	 Incl.39-48	 49088-2311
3-39	 998438	 Rope Guide	 1	                     	 13070-2064
3-40	 944502	 Plate	 1	                     	 13169-2386
3-41	 998439	 Recoil Starter Case	 1	                     	 32099-2135
3-42	 998440	 Recoil Starter Case	 1	                     	 32099-2136



- 9 -

3.	MD6126
	 ENGINE (CYLINDER, CRANKCASE)

522748-03

31
30

36

7
8

3

6

12

20
14

16

15
20

18

17

7
8

5

13
10

11

35

29

34

37

2

9

4

21

22

25

33

27 28

24
32

23

19

26

41

55

43

38

46
47

42

49

45

39

48

50

51

44

52

53

54

40

55

B

B

A

A



	 Ref. No.	 Part No.	 Part Name	 Q'ty	 Remarks

- 10 -

3-43	 998437	 Grip	 1	                     	 46075-2067
3-44	 998434	 Reel	 1	                     	 59101-2074
3-45	 998436	 Rope	 1	 3.8x1150L       	59106-2092
3-46	 944801	 Screw	 1	                     	 92009-2218
3-47	 998433	 Washer	 1	                     	 92022-2237

3-48	 998435	 Recoil Spring	 1	                     	 92144-2040
3-49	 998414	 Starting Pulley	 1	 Incl.50-52	 49080-2136
3-50	 572938	 Pawl	 1	                     	 13165-2070
3-51	 944226	 Snap Ring	 1	                     	 92033-2010
3-52	 579573	 Return Spring	 1		  92144-2046

3-53	 624845	 Screw	 4	 M4x16	 92009-2386
3-54	 998417	 Nut	 1	                     	 315B1000
3-55	 071344	 Washer	 2		  410B1000



4.	MD6126
	 ENGINE (CARBURETOR, MUFFLER)

- 11 -

522748-04

A

A

32

33

31

35 12

25

27
313

28
2

9

17
19

8 18

20

30

37
40

39

45

43

38

54

53

52

55

54
56

51

50

49

36

46
42

44

57

58

48 47

41

34

2123
15

147
11
24
16
26 29

6
5

1

22
10
4



	 Ref. No.	 Part No.	 Part Name	 Q'ty	 Remarks

- 12 -

4-1	 627551	 Carburetor Ass'y	 1	 Incl.2-30	 15003-2586
4-2	 591541	 Gasket	 1		  11009-2062
4-3	 998424	 Gasket, Float Chamber	 1		  11009-2524
4-4	 944642	 Cap	 1		  11012-2068
4-5	 597295	 Cap	 1		  11012-2176

4-6	 597296	 Gasket	 1		  11060-2140
4-7	 998421	 Lever	 1		  13168-2125
4-8	 578508	 Plate	 1		  13183-2316
4-9	 597300	 Cover, Pump	 1		  14025-2022
4-10	 944349	 Adjuster Cable	 1		  16002-2008

4-11	 627552	 Jet Needle	 1		  16009-2162
4-12	 998422	 Jet Needle	 1		  16017-2071
4-13	 998427	 Froat Chamber	 1		  16020-2090
4-14	 943325	 Throttle Valve	 1		  16025-2056
4-15	 944689	 Valve	 1		  16126-2110

4-16	 597303	 Retainer Spring	 1		  14020-2062
4-17	 570256	 Diaphragm, Pump	 1		  43028-2066
4-18	 998432	 Priming Pump	 1		  49043-2065
4-19	 591561	 Screw	 4		  92009-2057
4-20	 998430	 Screw, 4x7	 2		  92009-2211

4-21	 591564	 Nut	 1		  92015-2124
4-22	 944348	 Nut	 1		  92015-2132
4-23	 597306	 Washer	 1		  92022-2065
4-24	 591566	 Snap Ring	 1		  92033-2070
4-25	 621010	 Main Jet	 1	 #76	 92063-2313

4-26	 998420	 Spring	 1		  92081-2281
4-27	 998429	 Wire	 1		  92086-2058
4-28	 998426	 Spring	 2		  92144-2042
4-29	 943914	 Screw	 2	 4x12	 232B0412
4-30	 998428	 Screw	 2	 4x30	 232B0430

4-31	 597298	 Gasket, Carburetor	 1		  11060-2351
4-32	 627550	 Gasket	 1	                     	 11060-2384
4-33	 597302	 Insulator	 1		  16073-2182
4-34	 597305	 Screw, 6x55	 2		  92009-2374
4-35	 998405	 Tube	 1		  92059-2224

4-36	 584743	 Muffler Gasket	 1	 	 11009-2774
4-37	 998389	 Case, Air Filter	 1		  11011-2288
4-38	 998390	 Cap, Air Filter	 1		  11012-2220
4-39	 597309	 Element, Air Filter	 1		  11013-2164
4-40	 624843	 Element, Air Filter	 1		  11013-2178

4-41	 597310	 Gasket	 1		  11060-2114
4-42	 573117	 Muffler Comp.	 1	 	 49070-2680
4-43	 624844	 Grate	 1		  59366-2066
4-44	 577390	 Bolt	 2	 M6x65	 92150-2180
4-45	 944125	 Screw	 3	 4x12	 241B0412



4.	MD6126
	 ENGINE (CARBURETOR, MUFFLER)

- 13 -
522748-04

A

A

32

33

31

35 12

25

27
313

28
2

9

17
19

8 18

20

30

37
40

39

45

43

38

54

53

52

55

54
56

51

50

49

36

46
42

44

57

58

48 47

41

34

2123
15

147
11
24
16
26 29

6
5

1

22
10
4



	 Ref. No.	 Part No.	 Part Name	 Q'ty	 Remarks

- 14 -

4-46	 943276	 Screw	 1	 M6x14	 242B0614
4-47	 944268	 Breather	 1		  14069-2055
4-48	 573071	 Tank Cap	 1		  51049-2058
4-49	 998419	 Filter, Fuel	 1	 Incl.50-56	 49019-2087
4-50	 573069	 Weight	 1		  13042-2058

4-51	 573070	 Filter, Fuel	 1		  49019-2063
4-52	 944842	 Joint	 1		  59071-2077
4-53	 597312	 Clamp	 1		  92037-2109
4-54	 584759	 Clamp	 2		  92037-2163
4-55	 944844	 Tube	 1	 2.5x6.5x260	 92059-2217

4-56	 944841	 Washer	 1	 5mm	 411S0500
4-57	 627553	 Label	 1		  56031-2343
4-58	 627554	 Label	 1	                     	 56039-2800



5.	MD6126
	 ACCESSORIES

- 15 -

7

1

4

3

9

6

5

2

8



	 Ref. No.	 Part No.	 Part Name	 Q'ty	 Remarks

- 16 -

5-1	 115254	 Flexble Pipe	 1		
5-2	 106721	 Swivel Pipe	 1		
5-3	 107149	 Straight Pipe	 1	 600L	
5-4	 106725	 Bent Pipe	 1		
5-5	 128305	 Wire Clamp	 1	 #78	

5-6	 128189	 Wire Clamp	 1	 #105	
5-7	 022540	 Fuel Blending Bottle	 1		
5-8	 127099	 Box Spanner	 1		
5-9	 129173	 Instruction Manual	 1	 MD6126	



6.	MD6126
	 MIST NOZZLE

- 17 -

1
2

3
4

5

6

7
8

9

10

1112

13

14

15

16

17

18

19

18



	 Ref. No.	 Part No.	 Part Name	 Q'ty	 Remarks

- 18 -

6-1	 024412	 Mist Nozzle Ass'y	 1	 Incl.2-11	
6-2	 029749	 Mist Nozzle	 1		
6-3	 024801	 Nozzle Tip	 1		
6-4	 024802	 Nozzle Cap	 1		
6-5	 087499	 Screw	 1	 M3x12	

6-6	 024803	 Collar,Nozzle Head	 1		
6-7	 024800	 Clamp Ring	 1		
6-8	 024804	 Nut	 1	 M60x1.5	
6-9	 024811	 Stopper	 1		
6-10	 024805	 Cock	 1		

6-11	 011345	 O-Ring	 1	 P12	
6-12	 101872	 Mist Cock Ass'y	 1	 Incl.13-15	
6-13	 019285	 O-Ring	 1	 P11	
6-14	 024812	 Screw	 1		
6-15	 086052	 Screw	 2	 M4x6	

6-16	 118975	 Vinyl Pipe	 1	 9x12x1050L	
6-17	 024410	 Vinyl Pipe	 1	 9x12x700L	
6-18	 043972	 Hose Band	 2		
6-19	 024421	 Stop Ring	 2		



7.	MD6126
	 OPTIONAL PARTS (DUSTER ATTACHMENT)

- 19 -

3

5

6

7

8

9

10
11

12

13

4

2

16
15

14

22
23

21
23

20
18

17
24

27

26

25
25

19

28 29 30



	 Ref. No.	 Part No.	 Part Name	 Q'ty	 Remarks

- 20 -

7-1	 129177	 Duster Attachment 	 1	 Incl.2-30	
7-2	 107888	 Packing	 1		
7-3	 108635	 Chemical Tank	 1	 26L	
7-4	 108627	 Cap, Hose Joint	 1		
7-5	 108636	 Packing	 1	 45.5	

7-6	 107473	 Tank Bracket (E)	 1		
7-7	 107475	 Tank Bracket (S)	 1		
7-8	 088348	 Screw	 4	 M6x45	
7-9	 081241	 Nut	 4	 M6	
7-10	 106239	 Hook	 2		

7-11	 087970	 Screw	 4	 M5x14	
7-12	 106240	 Label	 3	 MARUYAMA	
7-13	 120716	 Label	 1		
7-14	 123156	 Joint Rod	 1		
7-15	 081031	 Nut	 1	 M6	

7-16	 020584	 Female Universal Joint	 1		
7-17	 107609	 Snap Pin	 1		
7-18	 107743	 Shutter Ass'y	 1	 Incl.19-27	
7-19	 114231	 Shutter Case	 1		
7-20	 102078	 Shutter Cover	 1		

7-21	 107621	 Spring	 2		
7-22	 089036	 Bolt	 2	 M5x0.8x35x8	
7-23	 107745	 Washer	 4	 5.5x12xt0.8	
7-24	 107617	 Link Shaft	 1		
7-25	 022056	 O-Ring	 2	 P7	

7-26	 107623	 Shutter	 1		
7-27	 088313	 Screw	 2	 M4x10	
7-28	 119254	 Y-Blow Head	 1		
7-29	 020675	 Pipe Band	 1		
7-30	 129179	 Instruction ManuaL	 1	 Duster Kit	


